BS-1C

Part No. 1320636

Revised 4-28-89



REPLACEMENT PARTS

REF.

NO. PART NO. DESCRIPTION
1320600 Knob w/Stud
1320088 17/64 x 47/64 x 1 1/16" Washer
1320601 Guide Clamp
1320064 1/4-20 x 3/8" Hex Soc Set Screw
1320602 Knob w/Stud
1320603 Adjustment Label
1320604 Wheel Guide
1320605 Upper Wheel Shaft
1320109 Ball Bearing
1320606 Idler Wheel
1320607 Tire
1320166 Retaining Ring - @10mm
1320093 25/64 x 56/64 x 1/16" Washer
1320076 3/8-24 L.H. Hex Nut
1320609 Knob
1320610 Nameplate
1320611 Frame Cover
901-03-010-3311 #10-24 x 3/9" Hex Soc Hd Screw
1320165 E-Clip Retaining Ring - @5mm
1320108 Ball Bearing
1320612 Upper Blade Guide Shaft
1320170 Guide Pin
1320613 Lower Front Wheel Shaft

NNN OANOANNANNONNRNNVIVI VMU U B B S B EEEWWWWWWULWNRNRNRNNRNRNRNNRN e e b e b o
NHO ¥*VONOUEUNFO®IAGBRUNEOOIUR T, AN RUNNERY NOUVMEUWUNHFOOUNAEULWNHFO WO OV &WN

~
[

73

438-01-017-0140

400~-06-068-0002

1320187
1320614
1320615
1320052
904-02-020-1702
1320617
1320616
1320620
1320621
1320086
1320622
1320623
901-03-010-3322
1320052
901-03-033-1447
1320062
902-04-010-1402
1320089
1320624
1320063
1320101
902-01-120-1034
904-02-010-1703
902-01-010-1300
1320625
1320003
1320626
1320627
1320628
1320629
1320630
901-01-060-0602
428-06-101-0002
432-07-101-0004
1320175
1320631
1320632
1320131
1320634
1320635

904-07-010-5555

1320636

901-02-010-0558

1320637
1320638
1320633

NOT SHOWN ASSEMBLED

NOT SHOWN

Power switch, Incl.:

Switch Key

#10-24 x 1/4" Pan Hd Screw
Front Cover - Switch

Frame

1/4-20 x 3/4" Soc Hd Screw
1/4" Lockwasher

Blade Guide Support

Lower Blade Guide Support Assy
Upper Blade Guide

Guide Support

13764 x 1/2 x 3/64" Washer
Blade Guard

Insert

#10-24 x 1/2" Soc Hd Screw
1/4-20 x 3/4" Soc Hd Screw
1/4-20 x 1" Flat Hd Screw
1/4-20 x 3/4" Truss Hd Screw
1/4-20 Wing Nut

17/64 x 5/8 x 1/16" Washer
Table

1/4-20 x 5/8" Hex Soc Set Screw
(DIN 679A) @5mm Ext Tooth Lockwasher
1/4~20 Hex Nut

5/16" Lockwasher

5/16-18 Hex Nut

Pointer

#10-24 x 3/8" Pan Hd Screw
Trunnion

Motor - Single Phase 1/5 H.P. 120V
Cable Mounting Plate

Power Cord Assembly

Base

5/16-18 x 1 1/4" Hex Hd Screw
3mm Hex Wrench

5mm Hex Wrench

Wire Connector

Idler Wheel - Lower Front
Drive Wheel

Cord Clamp

Miter Gage Assy., Incl:

Knob

Fiber Washer

Miter Gage Body

#8=32 x 1/4" Rd Hd Screw
Pointer

Bar

Warning Label

This parts list is provided to aid in obtaining service parts.
Operational and maintenance information is contained in a separate owner's
manual which is available through your local service outlet.

Doc. No. 3771G



